
Group: 15LD

Engine: 15LD 225   Drawing: F

COOLING SYSTEM/STARTING

POS. CODE DESCRIPTION Qty

  1 5066.315 rear panel 1

  2 9730.338 screw M 6 X 8 3

  3 5066.310 side panel 1

  4 9865.122 screw M 6 X 12 1

  5 9732.084 screw M 6 X 12 5

  5a 9731.030 screw M 8 X 12 2

  6 2569.654 shroud (grey) 1

  6 2569.655 shroud (red) 1

  7 2501.208 hollowstud 4

  8 7986.039 denoised guard 1

  9 7625.007 washer diam. 6 4

  9a 7555.004 washer diam. 6 3

 10 9732.084 screw M 6 X 12 4

 13 7951.173 guard housing 1

 14 4904.038 handle ass.y 1

 15 «–––––» see Pos. 22 0

 16 5025.097 tooth 1

 17 5660.066 recovery spring 1

 18 5590.026 thrust spring 1

 19 «–––––» see Pos. 22 0

 21 6961.108 pulley 1

 22 1472.057 REWIND STARTING 1

 22 1472.058 REWIND STARTING 1

 23 7625.007 washer diam. 6 4

 24 9730.309 screw M 6 X 8 4

 25 5801.539 spiral spring 1

 26 7100.377 recoil pulley 1

 27 5025.097 tooth 1

 28 7980.063 cup 1

 29 9732.064 screw M 8 X 30 3

 30 9730.010 screw M 6 X 16 3

 30 992R.046 screw M 6 X 22 3

 32 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1

 32 7362.294 volt.regulator 12V 21A fitted for electronic tachometer - 6+W c 1

 32 7362.298 voltage regul.12 V maX 30 A - 5 contacts for alt.2 wires 1

 33 2145.014 regulator cap 1

 34 9732.041 screw M 10 X 18 2

 35 3800.047 flange 1

 38 1557.103 wire connection 1

 40 7750.109 plastoferrite rotor 12 V 12/20 A 1

 41 8565.083 stator for alternator 2 wires 12V 30A (for ceramic rotor) 1

 41 8565.107 stator for alternator 2 wires 12V 20A (for ceramic rotor) 1

 41b 8565.113 alternator stator 12 V 12 A - 3 wires 1

 42 5041.267 oil switch (M 10) 1

 42 6745.052 pressure oil switch M 10 1,4 bar - brown 1

 43 4670.059 copper gasket diam.10 1

 45 5041.020 key switch 1

 46a 7245.423 electr.panel 12 V 1

 46b 7245.438 electr.panel 12 V 1

 47 2185.882 eXtension wire 1

 48 2185.907 wiring harness for batt.light and oil warn. 1

 49 992R.024 screw M 10 X 25 2

 50 5840.226 starting motor 12 V 1
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 50 5840.227 starting motor 24 V 1

 51 9195.520 oil thermostat twin contacts 1

 56 7565.007 washer diam. 8 3

 57 9730.340 screw M 5 X 10 1

 64 9730.325 screw M 5 X 10 4

 66 7565.007 washer diam. 8 1

 67 3240.018 nut M 8 1

 68 7625.008 washer diam. 6,4 1

 69 7555.004 washer diam. 6 1

 70 3240.009 nut 1

 75 6275.154 plate 1
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